 Eimplicily

'VACUUM COLLECTOR

Mfr's.No. 443

1234547890 PRINTED IH 1.5 A

. :
SIMPLICITY MANUFACTURING COMPANY, . ]_ 2 55 (}



ASSEMBLY

The cart enclosure for the vacuum collector consists
of & metal framework and a cenvas cover, all of which
fita o the dump cart hody. Here [ollows step by
step illustrations showing the sequence of assembly
for this unit.

A. The enclosure shodld Be construetsd on the cart
body, starfing with the lower channel membera shown
in Figure 1. The front supportassembly ia then added
as shown in Flgure 2. (Befer to the exploded view
and parta list on Page= 8 & 9 for descriptions of the
hardware used in this consiructlon).

B. Thread the canvaes enclosure over the rear support
agsembly as shown in Figure 3, and place the othor end
of the canvas over the froot support assembly as
Mustrated.

C. Now complete the frame construction by aitaching
the braces to each of the four corners as shown, using
the appropriate hardware a=s galled oul on the parts list.

D. Figure 4 showe the insertion of the zide reinforging
membere into the =lots at the aildes of the canvas on-
¢lostire. Secure those in:place onboth sides as shown
In Figure §, withthe capscrews and attaching hardware
provided. .

E. Insert the front reinforcing member into the glot
at the front edge of lhe enclosure, and attach the eatch
hracket In the conter as shown in Figure 6. The ¢atch
iz securcd with & lock oot which should be tiphtenad
just encugh to hold securely but still allow pivoting.

¥F. Attach the vpper hanger brackets to the rear
support frame as shown in Figure 7. The lower latches
on the rear frame support are then attached with the
appropriate hardware as called out in the explodod
vlew and parts list. Check Lo see that the laiches are
secure, bt 2011 free to pivot.

. The rear desr is constructed hy inserting the rear
iframe icto the slots in the rear canvas. The bottom
reinforcing rod is then Inaerled in the bottom canvas
slot, and is sccured in pesition by means of the nuts
and washera provided. See Figure 3. The reinforclng
sfrap I8 posilioned over the lower outside portion of
the: door a5 shown in Figure 9, and is socured In place
with the capscrews, spacers and attachlop hardware
ralled oul oo the exploded view and parts list. Attach
the upper latching =tud assemblies to the holes provided
in the upper part of the door frame as shown in
Flpure 8, then pesition the top edge of the canvas aver
the top of the door frame as shown.

FIGURE |

REAR SUPPORT

fat— FRONT SUPFORT

BRACE

w

3 FIGURE 2

el O

FIGURE 4



CAPSTREW
EIMFORCIHNG BAR

FIGURE 35

\ . - \;\ \.“.w{.:
— . N
L]

]

W\ -
CATCH

REAR FRAME
UPPER LATCH STUD ASSEMBLIES

BOTTOM REIHFORCING ROD

FIGURE &

UFPER HAHGW

_:_%.h:._-..,_

FIGORE &

Hi; STRAT

-~

CAFSCHEWS

FIGURE 7

FIGURE %



FLAT WASHER:

5

i
S B
o b e b

T -@i@

SPACER

L e o 2
e

s




Sacure thelarge hose to the Hose Flange withthe clamp
and serew provided; then place in position on the Blo-
wer Housing, PFlace the other end of the large hose
securely overthe spout cxtension onthe exhanst cover.
{Flgure 14 £ 18],

The smaller sized hoss {3 then secured to the outlat
apeniog on top of the blower, and the other end of the
hose is positioned through the canvas sleeve at the
upper front of the cart enclosure, and securedin place
by means of the strap and buckle. (Figure 18 & 11)

SMALLER HOSE

v

LARGER HOSE

F1T LARGER
HOSE HERE

FIGURE g

FIGURE 12

STRAP 4 BUCKLE

SMALLER HOSE

F
CARRIAGE BQLT

N

LOCK WASHER

-
Ky —_

HEX HUT

SPACER

CARRIAGE BOLT

-
FLAT WASHER
T — \-"ﬁ“""—-..._‘_‘_‘_‘-\__

A
HEX NUT

FIGURE T1

FIGURE 12



ATTACH BLOWER
FRAME HERE

THI% PIECE TO FIT
[HSIDE HOSE

123107 DEFLECTOR

USE 2.r14014 #10-
348" LOHG-5ELF
TAPFIHG SCREWS

FIGURE 14

PACKING

For use of shipplog the Vacuum Collector 1apackaged
In two cartens. The long carton containg the two hoses.
The large carton conlains the blower uwnit with the
Engine hitch, metal frame acd 2 canvas cover for the
dump cart .

FIGURE 315

ASSEMBLY

Replace Draw Bar Hiteh Clip from Draw Bar Bracket
with the hitch provided. See Flgure 14. (Use same
hardware). Attach deflector to top of Blower Housing
by two screws provided. See Figure

ENGINE

Service Engine accordingtomenufactures instructions
hefore operating.




COLLECTOR & BLOWER HOUSING

BRef.| Part Be=zcription Bef.] Part Deacription

Leat.| No. Let.{ No.

A | 123083 | Frama Aszembly AC Engine

E 123055 | Engino Plate ABD | 123104 | Muffier

c 157094 | Connestor, Cushion AE | 702018 | Hex Cap Svrew 5/16°°-19 x 1-1,/2"
D 720001 | Lack Washer 5/167° AT | 720001 | Lock Washer 5/16""

E 717001 | Full Hex Nut 5/16""'-18NC ARG | T17001 | Full Hex Nut 5/18°-18 NC

I" 718002 | Plain Washer 5/16" AH | 123065 | Hose Clamp .

G 123109 | Hovsiog, Inlet Half AL | T1506% | Hd. Rd. Mach, Seraw 1/477-20 x 3"
H | 123013 | Housing Half-Plower, R.H. AM | 720003 | Lock Washer 1 /4

J 705002 | Hax Cap Serew 1/47=20NC x 172" AN | 717005 | Full Hex Nut 1/4**-20NC

K | 720003 | Lock Washer 1/4" AP | 123066 | Exhause Hose 6! Diameter

L 717005 | Full Hex Nut 1/4"-20NC AQ 1 123087 | Hose Clamp

M | 706016 | Hex Cap Screw 5/16""-24 NF x 5/8" AR 1 123111 | Flange-Hoso

N 720001 | Lock Washer 5/16" AS 1 123107 | Deflactor

% | 123015 | Fan Assembly AT | 714014 | S8elf-Tapping Screw ¥10x 3/5"1g,
R 713008 | Set Screw 5/16°°-18 x 1/2" AV | 123084 | Intdke Hoge 7' Diameter

& | 3221042| Key AW | 123105 | Hose Clamp

T 123056 | Hitch

U T0500% | Hex Cap Serew 3/87'-16 x 1-1/2"

v T20002 | Lock Washer 3/8*

WL 717003 | Full Hex Nt 578 -16NC

x 118053 | Fin
AA | 156268 | Counterweight Pin
AB | 8181045| Clip Spring




TRAILER FRAME & COVER




TRAILER FRAME & COVER
PARTS LIST

Bel. Tart Ref. Part

No. No. Description No. No. Dascrintlon

A 123036 “ifZ Bar, Side AC | 705030 Hex Capscrew, 1/47°-20 x 3/4° 1g.

B 183037 Front Bar AT | 718006 Plain Washer, 1/4”

C 122038 Frimt and Rear Upright AE | 720003 Lock Washer, 1/4"

D TOS007 Hex Capscrcw, 5/16°°-13 x 1°* 1g. AF | 717005 Hox Nut, Tull, /420

E 710002 Plaln Washer, 518 AG | 123042 Tuhe, Rear Door

F 720001 Lock Washer, 5/16" AH | 123043 Rod, Rear Door

G 717001 Ilex Mut, Full, 5/16°7-18 Ad | 720004 Lock Washer, 1/2M

H 1120650 Bracket AEK | 717006 Hex Nut, Full, 1/2'-13

J 705005 Hex Capsorew, 3/877-16 x 1** 1g. AL | 122044 Bar, Bear Door

K | 715001 Ptain Washer, 378" AM | 132045 Spacer

L |717510 Hex Lock Nut, Full, 3/8'-18 AN | 705025 Hex Capscrsw, 1/4''-20x 1-3/4""1g.
i 1230359 Hose Support AP | 719006 Floin Washer, 1/4"

N |7os008 Hex Capscrew, 1/47-20 x 1-1/4 1g. Aq | 720003 Lock Washer, 1/4"

B 720003 Lock Washer, 1/4% AR | 717005 Hex Nut, Full, 1/4°'-20

] 717005 Hex Mut, Full, 1/4"-20 AS | 123048 Top Hear Door

R 1250358 Front and Hear Upright AT | 123047 Catch, Door, R. H.

3 123040 Hear Door Latch ATl | 123048 Cateh, Door, L. H. -

T 156150 Jpacer AV | 123045 Spacer

u ToLso0l Hex Capscrew, 5/16''-18 x 7/8% 1=, AW 705053 Hex Capscrew, 1/47=-20x1-3/4" 1.
v 719002 Plain Washer, 5/14" A ] 719006 Plain Washer, 1/4"

W | F2no0l Lock Washer, 5718 AY | 705008 Hex Capserew, 1/47'=20x1-1/4""1g.
X 717001 Hex Nut, Full, 5/16"'-18 AZ | T20003 Lock Washer, 174"

Y 123052 Hold Down Strip, Side BEa | 717005 Hex Nal, Full, 1/4'-20

7 123053 Hold Down Strip, Front BE | 123049 Carl Hood

AA 123041 Crosa Brace Tube BC | 123050 Hoge Strap

AR | 705004 Hex Capscrew, 1/4"'-20x1-1/4"*1g. BD | 122051 Door Covar




WARRANTY

The vompany warrants Simplicity Products to be free irom defects in materisl and workmanship cxcept

the company makes ng warranty oxpress or lmplied with respeet to btres, engines and engine aceessg—

ries which penerally are warranted by their respective manufacturers. Any part covered by this war-
ranty which is proven defective within one year, under normzl use, from date of purchasg, will he re-
placed free of charge, [.o.b. Port Washington, “Wisconsin, provided such part is returned to factory
transportation eharges prepaid and is found to he defective uvpon examisation at the factory. The com-—
paiy is not-obligated under this warpanty o bear eost of labor or delivery charges in replacement of
delective parts. This warranty does not apply to any Simplieity Products altered sutside of Simplielty's
factory, Such replacement of defective parts shall be the exclusive remedy and in mo event shall Sim-
plicity be liable for consequential damages, EXCEPT AS SPECIFICALLY PROVIDED HEREIN, THERE
ARE NO WARRANTIES WHICH EXTEND BEYOND THE DESCRIFTION ON ANY SIMPLICITY PRODUCT,

Should warranty service be necéssary, the information below should be presented to the author-
lzed SIMPLICITY Dealer.

Customer’s Name

Address

Mg, No. . SerlalNo.

Date Purchased

Purchasad From

Address B i

Engine Model No. Serial No, Type No.

To obtzin replacement parts from dealer, advise quantity, part number and deacription.

J e a s y e
FOR YOUR SAFETY

i ALWAYS STOP EMGINE BEFQRE
LEAVING MACHIKE

7 ALWAYS STOFP ENGIWE BEFORE
SERVICING OF ADIUSTING ’
WACHINE OR EQUIFWENT

’ 3 ALWATE KEEP HANDS, FEET
AND CLOTH[NG RWAY FROM
VORER-DRIVEN PARTS

A S S s Ny










